





# Test Report

No. TSNHG1200124102 A01

Date: 28 Mar 2012

Page 2 of 3

Test Results :

### Test Part Description :

Specimen No.	SGS Sample ID	Description
1	TSN12-001241.001	white ceramic mug

### California Proposition 65- Leachable Lead and Cadmium

Test Requested : To determine the leachable Lead and Cadmium contents from internal surface according to Superior Court of the State of California – County of San Francisco Case No. 938430.

Test Method : With reference to AOAC 16th Ed. (1996) Section 973.32, Lead and Cadmium in Ceramic ware. Analysis was performed by ICP-OES.

**Sample 001** Internal Surface (Small Hollowware)  
**PASS**

	<u>Extract Volume</u> (ml)	<u>Depth</u> (mm)	<u>Diameter</u> (mm)
1	330	89	80
2	330	89	80
3	330	89	80
4	330	89	80
5	330	89	80
6	330	89	80
7	330	89	80
8	330	89	80
9	330	89	80
10	330	89	80
11	330	89	80
12	330	89	80

This document is issued by the Company subject to its General Conditions of Service, which can be found at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic issued documents subject to their General Conditions for Electronic Documents at [www.sgs.com/terms\\_conditions.htm](http://www.sgs.com/terms_conditions.htm) and for the American of liability, jurisdiction and other clause details defined therein. Any dispute of this document shall be referred to the competent jurisdiction of the Company's offices. At the time of its production only valid and in force of Client's contracts, if any. The Client hereby agrees that, as to all the information provided hereon, no further liability shall be a consequence of its processing or distribution and shall remain with the Company. The Client must not be held responsible for any errors or omissions, full without prior written approval of the Company or unauthorized alteration. Any copy or translation of this report is a property of the Company. Any unauthorized use or distribution of this report is prohibited to the extent of the law. Where otherwise stated the results shown in this report refer only to the sample(s) analyzed.



